

TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 1 of 6

SINHO ELECTRONIC TECHNOLOGY CO., LTD

West side-2 of Third Floor of 27th building. Huli industrial. Xiamen City, China

Report on the submitted samples said to be:

Sample Description:	PS Conductive sheet
Color:	black
Country of Origin:	China
Manufacturer:	SINHO ELECTRONIC TECHNOLOGY CO., LTD
Sample Receiving Date:	November 29,2021
Testing Period:	November 29,2021 - November 30,2021
Result:	Please refer to next page(s).

Signed for and on behalf of

BACL



Checked by: _____
Candy Lin



Approved by: _____
Lance Lee



TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 2 of 6

Summary of Test Result:

TEST REQUEST

CONCLUSION

- A. IEC 61249-2-21:2003 on Chlorine(Cl), and Bromine(Br) content
- B. Halogen content (I/F)

Pass
For Data



TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 3 of 6

Result:

Tested part(s):

(1) Black plastic (PS conductive sheet)

TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 4 of 6

A. IEC 61249-2-21:2003 on Chlorine(Cl), and Bromine(Br) content

Test method: BS EN 14582:2016

Item	Unit	MDL	Result	Limit
			(1)	
bromine(Br)	mg/kg	150	N.D.	900
chlorine(Cl)	mg/kg	150	N.D.	900
sum of all	mg/kg	-	/	1500
Conclusion	/	/	Pass	/

B. Halogen content (I/F)

Test method: BS EN 14582:2016

Item	Unit	MDL	Result
			(1)
Fluorine(F)	mg/kg	150	N.D.
iodine(I)	mg/kg	150	N.D.
sum of all	mg/kg	-	/

Note:

- N.D.= Not Detected or less than MDL

- MDL = Method Detection Limit

-The Result less than MDL are not taken into account while calculating the sum contents.

TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 5 of 6

Photograph of Sample



BACL authenticate the photo on original report only

TEST REPORT

Report No.: XMTN2211125-60803E

Date: December 01, 2021

Page 6 of 6

Statement:

- 1.This report cannot be reproduced except in full, without prior written approval of the Company.
- 2.Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
- 3.This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.
- 4.Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the uncertainty.
- 5.The information which provided by the applicant, such as sample description, sample name, material component, style/item No. , P.O. No. , manufacturer, age phase, the laboratory is not responsible for its authenticity and this information can affect the validity of the result in the test report.
- 6.The test samples were in good condition before testing.

*** End of Report ***